
   
 

  



   
 

 

Table of Contents 

Executive Summary ............................................................................................................ 1 

Project Activity ..................................................................................................................... 3 

List of Borrowers ................................................................................................................. 8 

Programmatic Headlines ................................................................................................... 44 

2024 IUP Accomplishments ............................................................................................... 59 
[...]
ORF-23-0173-CW $1,281,329.00 $1,281,329.00 7/18/2023 LF 7/20/2023 0.00 $1,874,469.00 9/15/43 

Newcastle 
Public Works 
Authority* 

ORF-24-0053-CW $3,300,000.00 $3,300,000.00 10/17/2023 L 11/15/2023 2.78 $393,200.00 3/15/34 

PART 4 TOTAL   $6,610,970.23  $89,093,770.23          $7,933,610.23   

 
PART 5:  SECTION 603(c)(7) DEVELOPMENT AND IMPLEMENTATION OF WATERSHED PROJECTS 

BORROWER PROJECT ASSISTANCE B.C. AMOUNT B.C. DATE TYPE CLOSING 
% 

INTEREST*** EST. SAVINGS 
LOAN 

MATURE 

Sperry Utility 
Service 
Authority** 

ORF-23-0077-CW $302,500.00 $302,500.00 8/15/2023 LF 8/22/2023 0.00 $476,300.00 9/15/43 

Minco 
Municipal 
Authority** 

ORF-23-0091-CW $370,516.50 $370,516.50 8/15/2023 LF 8/22/2023 0.00 $598,716.50 9/15/43 

PART 5 TOTAL   $673,016.50  $673,016.50          $1,075,016.50   

 
 
 
 
 
 
 
 
 
 

LEFT INTENTIALLY BLANK 
 
 
 
 
 
 
 
 
 
 



Oklahoma CWSRF Annual Report 2024 7 

   
 

 

 
 
 
PART 6:  SECTION 603(c)(8) REDUCTION THE ENERGY CONSUMPTION NEEDS FOR PUBLICLY OWNED TREATMENT WORKS 

BORROWER PROJECT ASSISTANCE B.C. AMOUNT B.C. DATE TYPE CLOSING 
% 

INTEREST*** EST. SAVINGS 
LOAN 

MATURE 

Newcastle 
Public Works 
Authority* 

ORF-20-0002-CW $827,000.00 SEE ABOVE 8/15/2023 E 8/22/2023 2.92 SEE ABOVE 9/15/50 

Bartlesville 
Municipal 
Authority* 

ORF-23-0023-CW $2,614,200.00 SEE ABOVE 5/21/2024 L 5/28/2024 3.04 SEE ABOVE 3/15/55 

Stigler 
Municipal 
Improvements 
Authority** 

ORF-23-0064-CW $417,230.00 $417,230.00 8/15/2023 LF 8/22/2023 0.00 $676,830.00 9/15/43 

Seminole 
Municipal 
Authority** 

ORF-23-0145-CW $439,076.00 $439,076.00 8/15/2023 LF 5/31/2024 0.00 $687,800.00 9/15/43 

Warr Acres 
Public Works 
Authority* 

ORF-23-0164-CW $10,210,000.00 $10,210,000.00 11/30/2023 L 12/8/2023 3.06 $3,260,800.00 9/15/56 

Davis 
Municipal 
Authority** 

ORF-24-0043-CW $750,000.00 $750,000.00 8/15/2023 LF 8/22/2023 0.00 $1,166,400.00 9/15/43 

Lawton Water 
Authority* 

ORF-24-0050-CW $30,000,000.00 $30,000,000.00 9/19/2023 L 10/5/2023 3.30 $8,346,300.00 3/15/55 

PART 6 TOTAL   $45,257,506.00  $41,816,306.00          $14,138,130.00   

 

PART 7:  SECTION 603(c)(9) REUSING OR RECYCLING WASTEWATER, STORMWATER, OR SUBSURFACE DRAINAGE WATER 

BORROWER PROJECT ASSISTANCE B.C. AMOUNT B.C. DATE TYPE CLOSING 
% 

INTEREST*** EST. SAVINGS 
LOAN 

MATURE 
Bartlesville 
Municipal 
Authority* 

ORF-23-0023-CW $79,868,600.00 SEE ABOVE 5/21/2024 L 5/28/2024 3.04 SEE ABOVE 3/15/55 

PART 7 TOTAL   $79,868,600.00  $0.00          $0.00   

 

GRAND TOTAL (All Projects)  $326,584,863.30  $326,861,193.58          $83,236,157.97    

          
E=Equivalency; L = Direct Loans; R = Refinance; ( Incr.) = Increase in Binding Commitment amount; (Dec.) = Decrease in Binding Commitment amount; LF= Loan Forgiveness    

* Total estimated savings calculated includes interest saved on the Promissory Note amount using the CWSRF program vs self or private financing; rounded to the nearest thousand 

** Total estimated savings calculated includes principal forgiveness plus interest saved on the Promissory Note amount  

*** Interest Rate includes 0.5% administrative fee 

**** Negative dollars is a De-Obligation 

***** Emerging Contaminants 

˄ Project is also Nonpoint Source 

1  , The sum of PARTS 1, 2 & 3 



Oklahoma CWSRF Annual Report 2024 8 

   
 

 

List of Borrowers 

Atoka Municipal Authority ............................................................................ 10 

Bartlesville Municipal Authority .................................................................... 11 

Big Cabin Public Works Authority ................................................................ 12 

Breckinridge Public Works Authority ........................................................... 13 

Davis Municipal Authority ............................................................................ 14 

Duncan Public Utilities Authority ................................................................. 15 

Duncan Public Works Authority ................................................................... 16 

Durant City Utilities Authority ....................................................................... 17 

Healdton Municipal Authority ....................................................................... 18 

Hugo Municipal Authority ............................................................................ 19 

Idabel Public Works Authority ..................................................................... 20 

Jay Utilities Authority ................................................................................... 21 

Jay Utilities Authority ................................................................................... 22 

Lawton Water Authority ............................................................................... 23 

Lawton Water Authority ............................................................................... 24 

Minco Municipal Authority ........................................................................... 25 

Newcastle Public Works Authority ............................................................... 26 

Newcastle Public Works Authority ............................................................... 27 

Newkirk Municipal Authority ........................................................................ 28 

Norman Utilities Authority ............................................................................ 29 

Norman Utilites Authority............................................................................. 30 

Oklahoma City Water Utilities Trust ............................................................. 31 

Oklahoma City Water Utilites Trust ............................................................. 32 

Oklahoma Conservation Commission ......................................................... 33 

Pawnee Public Works Authority .................................................................. 35 

Porter Public Works Authority ..................................................................... 36 

Seminole Municipal Authority ...................................................................... 37 



Oklahoma CWSRF Annual Report 2024 9 

   
 

 

Sperry Utility Services Authority .................................................................. 38 

Stigler Municipal Improvements Authority ................................................... 39 

Tulsa’s Port of Catossa Facilities Authority ................................................. 40 

Warner Utilities Authority ............................................................................. 41 

Warr Acres Public Works Authority ............................................................. 42 

WaukomisPublic Works Authority ................................................................ 43 

 

 

 

  



Oklahoma CWSRF Annual Report 2024 10 

   
 

 

Atoka Municipal Authority 

 

 

 

 

 

The Atoka Municipal Authority (Authority), located in Atoka County, services 1,245 active sewer connections 
and 1,415 active water connections. According to the 2020 U.S Census, the population was 3,195.   
 
The Authority owns and operates a Wastewater Collection System and Wastewater Treatment Plant (WWTP) 
with a present average daily flow of 0.34 MGD and a design average daily flow of 0.80 MGD. The receiving 
waterbody is Mud Creek, a tributary of Muddy Boggy Creek which is on the 303(d) list for Enterococcus, 
Turbidity, and E. Coli. There is currently no consent order or notice of violation for the Authority. 

The wastewater collection and WWTP system is comprised of a gravity collection system, eight (8) lift stations, 
and the WWTP. The existing wastewater collection system is comprised of clay tile, concrete and PVC piping. 
The system also includes approximately 3.6 miles of force main.  The current treatment system uses bar 
screens, grit chambers, flow equalization, stormwater holding pond, final clarifier, aeration tanks, aerobic 
digestors, mechanical dewatering units, and ultraviolet disinfection to treat wastewater. The existing WWTP 
itself lacks screening and grit removal systems, requiring workers to spend significant time at the primary lift  
station manually cleaning the bar screens and grit removal equipment. This inefficiency leads to increased 
operations and management costs and downtime.   

This project provides new headworks at the WWTP, which will be a two channeled unit capable of independent 
operation and all required appurtenances. Screening units will be equipped for automatic removal, washing, 
and compaction of screenings and a dumpster to retain screenings and grit for disposal. After screening, flow 
from the automatic screened channels will pass through a grit removal system. The grit removal units will be 
equipped for automatic removal and washing. The grit will then be deposited and retained in the dumpster for 
disposal. Screening and grit removal at the WWTP are essential to maintenance, by adding these items to the 
WWTP, the Authority expects significant savings in operations and maintenance along with lower rates of wear 
on equipment throughout the WWTP. This headworks unit project for the WWTP in Atoka will help complete a 
critical infrastructure project and allow the Authority to better serve the community. 

The estimated cost of the project is $3,577,500 which will be met by multiple sources; $1,000,000.00 is funded 
by an ARPA grant, $600,000 is funded by a CDBG grant, $237,500 is funded by the City of Atoka local funds, 
and $1,740,000 is funded by OWRB CWSRF loan funds.  

 

 

 

 

 

Atoka Municipal Authority 
 

ORF-24-0060-CW 

  
Binding Commitment    

Application Amount:   $1,740,000.00 Approved Date: June 18, 2024 

Assistance Provided    

Loan Amount: $1,740,000.00 Funded Date: June 25, 2024 

GPR:  $0.00 Additional Subsidization: 
 

 
 Estimated Savings: $865,400.00 

 



Oklahoma CWSRF Annual Report 2024 11 

   
 

 

Bartlesville Municipal Authority 

 

 

 

 

 

The Bartlesville Municipal Authority (Authority) located in Washington County serves 14,441 sewer 
customers and 16,250 water customers.  According to the 2020 U.S Census, the population was 37,290.   
 
The Authority owns and operates a Wastewater Treatment Plant (WWTP) that utilizes an Activated Sludge 
process, comprised of bar screens, comminutors, grit chambers, flow equalization, stormwater holding 
ponds, primary and secondary clarifiers, aeration tanks, land application, sludge thickeners, anaerobic 
digestors, mechanical dewatering, and chlorination/dechlorination. The design average daily flow is 8.206 
MGD, and the receiving waterbody is the Caney River which is listed on the 303(d) list for fish 
bioassessments.  The Authority is under consent order from the DEQ for unpermitted discharges, 
exceedances in BOD5 and TSS in permitted discharges, and violations in Operation and Maintenance of the 
facility. 

The WWTP is aging and undersized for current and anticipated future waste inflow. This has resulted in the 
unpermitted discharges and permit exceedance Consent Order. The Authority will utilize the proceeds to 
construct all new headworks structure, blower and air piping, circular final clarifiers, activated sludge 
pumping, filtration system, backup generator, waste sludge building, incorporation of the indirect potable 
reuse side stream and a new administration building. Proceeds will also be used to rehabilitate the 
Chickasaw lift station, the primary clarifier, the aeration basin, for conversion from chlorine disinfection to UV, 
for improved effluent aeration, the anaerobic digester, and for plant-wide electrical and Supervisory control 
and data acquisition (SCADA) system. 

This project will help achieve Oklahoma’s Water for 2060 goal by focusing on water conservation through 
water reuse between the WWTP and the Water Treatment Plant. 

 

 

 

 

 

Bartlesville Municipal Authority 
 

ORF-23-0023-CW 

  
Binding Commitment    

Application Amount:   $83,235,500.00 Approved Date:  May 21, 2024 

Assistance Provided    

Loan Amount: $83,235,500.00 Funded Date: May 28, 2024 

GPR: WE & EE $3,366,900.00 Additional Subsidization: $0.00  
 Estimated Savings: $34,697,300.00 

 



Oklahoma CWSRF Annual Report 2024 12 

   
 

 

Big Cabin Public Works Authority 

 

 

 

 

 

The Big Cabin Public Works Authority (Authority) located in Craig County, serves 150 sewer customers and 

250 water customers, as of 2022.  According to the 2020 U.S Census, the population was 174.  

The Authority owns and operates a publicly owned treatment works where the current treatment process is 

lagoons with land application.  The design average daily flow is 0.048 MGD, and the receiving waterbody is 

an unnamed tributary to Rock Creek listed on the 303(d) list for Macroinvertebrate Bio.  The Authority is 

under Notice of violation NO. S-21661-17-1 from the DEQ for over the permit limit of total suspended solids 

in its discharge monitoring reports as of June 1, 2017. 

The Authority also operates a sanitary sewer system that consist of a lift station, force main, and lagoons. 

The 4-inch force main has been responsible for numerous line breakage events along its 12,000-foot-long 

system, as well as discharging into the town’s only outfall line to the treatment lagoon system, causing back-

ups, blockages, and high flow conditions. The Authority will use the proceeds to relocate and replace the 

force main and increase the size to match head and velocity needs of the pumping equipment, replace 

15,000 linear feet of sewer line with 6-inch High-Density Polyethylene (HDPE) line, and to re-route the main 

lines to go directly to the lagoons. These improvements will help to alleviate the load on the current gravity 

system by increasing capacity and implementing diversion, improving community conditions, and decreasing 

unintended discharge and overflows to be into permit compliance. 

 

 

 

 

 

Big Cabin Public Works Authority 
 

ORF-18-0017-CW 

  
Binding Commitment    

Application Amount: $926,286.27 Approved Date:  July 18, 2023 

Assistance Provided    

Loan Amount: $926,286.27 Funded Date: July 20, 2023 

GPR:  $0.00 Additional Subsidization: $926,286.27  
 Estimated Savings: $1,413,600.00 

 



Oklahoma CWSRF Annual Report 2024 13 

   
 

 

Breckinridge Public Works Authority  

 

 

 

 

 

The Breckinridge Public Works Authority (Authority) located in Garfield County, serves 80 sewer customers 

and 77 water customers.  According to the 2020 U.S Census, the population was 199.   

The Authority owns and operates a Wastewater Treatment Facility comprised of total retention lagoons. 

Since these lagoons operate as total retention systems, there is no average daily flow or receiving waterbody 

involved. Within the cells of these lagoons, the slopes of the inner dikes do not comply with DEQ regulations 

for slope steepness and are subject to erosion from wave action within the cell. The Authority will utilize 

proceeds to perform planning and design to determine the best method to address the steep slopes and 

armoring of the new slopes to protect from erosion. Improvements proposed from the planning and design 

will extend the life of the lagoons and prevent future issues include leaking or potential breach of the lagoon 

dike. Currently, the Authority is currently not under any consent order from the DEQ. 

 

 

 

 

 

 

 

Breckinridge Public Works Authority 
 

ORF-24-0037-CW 

  
Binding Commitment    

Application Amount:   $69,500.00 Approved Date:  August 15, 2023 

Assistance Provided    

Loan Amount: $69,500.00 Funded Date: August 22, 2023 

GPR:  $0.00 Additional Subsidization: $69,500.00  
 Estimated Savings: $106,900.00 

 



Oklahoma CWSRF Annual Report 2024 14 

   
 

 

Davis Municipal Authority 

 

 

 

 

 

The Davis Municipal Authority (Authority) located in Murray County, serves 1,188 sewer customers, 1,493 

water customers, and 278 commercial water customers, as of 2022.  According to the 2020 U.S Census the 

population was 2,683.   

The Authority owns and operates its own wastewater treatment facility (WWTF) where the current treatment 

process is Activated Sludge. The present average daily flow is 0.278 MGD, and the receiving waterbody is 

unnamed tributary of Dry Sandy Creek which is not on the 303(d) list. The Authority is not under Consent 

Order or Notice of Violation from the DEQ.  

The Authority is seeking to identify areas needing improvement in their sanitary sewer system for a 

comprehensive capital improvement program by conducting a city-wide sanitary sewer evaluation survey 

(SSES). The Authority will utilize the proceeds to survey the City's entire wastewater collection system by 

performing a SSES to develop sewer basins, identify areas of inflow and infiltration (I&I), and rehabilitation. 

These findings will be summarized in a final report that prioritizes areas of improvement based on their 

criticality and current condition. These improvements reduce or eliminate bypass in the wastewater collection 

system and reduce unintended flows to the WWTF. 

 

 

 

 

 

 

Davis Municipal Authority 
 

ORF-24-0043-CW 

  
Binding Commitment    

Application Amount:   $750,000.00 Approved Date:  August 15, 2023 

Assistance Provided    

Loan Amount: $750,000.00 Funded Date: August 22, 2023 

GPR: EE $750,000.00 Additional Subsidization: $750,000.00  
 Estimated Savings: $1,166,400.00 

 



Oklahoma CWSRF Annual Report 2024 15 

   
 

 

Duncan Public Utilities Authority 

 

 

 

 

 

The Duncan Public Utilities Authority (Authority), located in Stephens County, serves 9,045 sewer 

customers and 11,274 water customers.  According to the 2020 U.S Census, the population was 22,692.  

The  Authority owns and operates Clear Creek Lake Dam which forms Clear Creek Lake.  In 2018, the 

Authority was approved for a loan of $11,325,000.00 to replace the spillway.  During a formal dam safety 

inspection, the downstream slope was observed to be in poor condition with uneven slopes, tree 

stumps/roots, beaver activity, and several sinkholes with active seepage. As a result of these findings, the 

Clear Creek Lake Dam Embankment Evaluation and Rehabilitation Alternatives Study was developed in 

August of 2022. This study revealed that the factors of safety of the existing dam do not meet the design 

criteria required by OWRB for embankment dams, and therefor the dam needs to be rehabilitated. The 

proposed project includes compacting fill to re-grade the downstream slope from 2H:1V to 3H:1V after 

placing a blanket drain to control seepage and mitigate piping concerns.  

The Authority will utilize the funds to re-grade the downstream slope after placing a blanket drain to control 

seepage and mitigate piping concerns. This project was reviewed by the Oklahoma Conservation 

Commission and was found consistent with the recommendations and priorities established in Oklahoma's 

Nonpoint Source Management Plan. The embankment rehabilitation will reduce the likelihood of future dam 

failures and help protect the downstream water quality. 

 

 

 

Duncan Public Utilities Authority 
 

ORF-23-0166-CW 

  
Binding Commitment    

Application Amount:   $4,105,000.00 Approved Date:  October 17, 2023 

Assistance Provided    

Loan Amount: $4,105,000.00 Funded Date: November 8, 2023 

GPR:  $0.00 Additional Subsidization: $0.00  
 Estimated Savings: $2,320,700.00 

 



Oklahoma CWSRF Annual Report 2024 16 

   
 

 

 

 

 

Duncan Public Works Authority 

 

 

The Duncan Public Utilities Authority (Authority) located in Stephens County, serves 9,045 sewer customers 

and 11,274 water customers.  According to the 2020 U.S Census, the population was 22,692.   

The Authority’s current treatment process is comprised of bar screens, grit chambers, stormwater holding 

pond, primary and secondary clarifiers, trickling filters, oxidation ditch, land application, flow through lagoon, 

aerobic and anaerobic digesters, sludge drying beds and chlorination/dechlorination.  The present average 

daily flow is 2.5 MGD, and the receiving waterbody is Claridy Creek which is listed on the 303(d) list for 

Mercury, Oil and Grease.  The Authority is not under any Consent Order or Notice of Violation. 

The Authority conducted an Inflow/Infiltration (I/I) study on the system to identify I/I, reduce the frequency of 

sanitary sewer overflows, and reduce peak wet weather flows to the wastewater treatment plant (WWTP). 

This study was completed in early 2019. 

The Authority  was approved for a loan on December 5, 2019 to rehabilitate or replace manholes, rehabilitate 

or replace sewer line, and other appurtenances required to complete the project. In July of 2021, the 

Authority requested and was approved for a change of scope to add construction of WWTP improvements 

including a new chlorination/dechlorination system and chemical building. Bids came in in excess of  

available loan proceeds, so the Authority came in for additional funds. The Authority will use the proceeds for  

WWTP improvements to include a new chlorination-dechlorination system, a new chemical building, and for 

repair or replacement of manholes and sewer lines. These improvements will address inflow and infiltration 

into the sewer collection system thereby reducing unintended flows to the wastewater treatment facility and 

preventing unpermitted discharges from wet weather as well as meet pathogen inactivation and control BOD 

release and control algae in the clarifiers. 

 

 

 

 

 

Duncan Public Works Authority 
 

ORF-25-0029-CW 

  
Binding Commitment    

Application Amount:   $4,800,000.00 Approved Date:  April 16, 2024 

Assistance Provided    

Loan Amount: $4,800,000.00 Funded Date: May 9, 2024 

GPR:  $0.00 Additional Subsidization: $0.00  
 Estimated Savings: $2,320,300.00 

 



Oklahoma CWSRF Annual Report 2024 17 

   
 

 

Durant City Utilities Authority 

 

 

 

 

 

The Durant City Utilities Authority (Authority) located in Bryan County, serves 6,394 sewer customers and 

13,000 water customers.  According to the 2020 U.S Census, the population was 18,589.   

The Authority ownes and operates Wastewater Treatment Facility (WWTF), consisting of an extended 

aeration lagoon, that needs to be upgraded prior to capacity being exceeded which could result in permit 

violations.  The present average daily flow is 2.5 MGD, and the receiving waterbody is Caney Creek which is 

not listed on the 303(d). The Authority is not under any Consent Order or Notice of Violation. 

 Some of the equipment in the plant has exceeded its life capacity and is in need of rehabilitation.  The 

Authority was approved for a CWSRF loan on June 16, 2020, to conduct Phase I of the WWTF rehabilitation.  

They have not begun construction of the project and have determined that they need additional funding to 

construct both Phase I and Phase II of the rehabilitation. The Authority will utilize the proceeds to rehabilitate 

the WWTF  including Sequencing Batch Reactor basins, blower system, Supervisory Control and Data 

Aquisition, Ultraviolet disinfection, controls, meters, electrical components, filters, piping, screen and grit 

removal, clarifiers, anaerobic digesters, gravity belt thickener, Variable Frequency Drive electrical 

components, and plant site piping. The rehabilitation will increase capacity to an average daily flow of 4.6 

MGD. These improvements will allow the Authority to maintain compliance with their water quality treatment 

permit limits, thereby protecting the environment. 

 

 

 

 

 

Durant City Utilities Authority 
 

ORF-20-0024-CWA 

  
Binding Commitment    

Application Amount:   $23,000,000.00 Approved Date:  December 19, 2023 

Assistance Provided    

Loan Amount: $23,000,000.00 Funded Date: December 19, 2023 

GPR:  $0.00 Additional Subsidization: $0.00  
 Estimated Savings: $8,288,700.00 

 



Oklahoma CWSRF Annual Report 2024 18 

   
 

 

Healdton Municipal Authority 

 

 

 

 

 

The Healdton Municipal Authority (Authority), located in Carter County, serves 997 sewer customers and 

1,161 water customers.  According to the 2020 U.S Census, the population was 2,328.   

The Authority owns and operates Wastewater Treatment Plant (WWTP) that consists of a two-cell activated 

sludge extended aeration process.  The present average daily flow is 0.377 MGD, and the receiving 

waterbody is Whiskey Creek which is not listed on the 303(d). The Authority is not under any Consent Order 

or Notice of Violation. 

The Authority’s WWTP does not have the capacity to provide adequate sludge drying time as described by 

the Oklahoma Department of Environmental Quality at all times throughout the year. These proceeds will be 

used to rehabilitate several components of the WWTP, including the construction of a new sludge drying bed 

system, installation of 12" Polyvinyl Chloride piping and a 12" check valve for the new sludge drying bed 

system, retrofit the walkways in the aerobic digesters, and construction of a new inlet pad for the emergency 

holding pond. These improvements will ensure proper management of wastewater sludge.    

 

 

 

 

 

 

 

Healdton Municipal Authority 
 

ORF-22-0026-CW 

  
Binding Commitment    

Application Amount:   $541,721.00 Approved Date:  July 18, 2023 

Assistance Provided    

Loan Amount: $541,721.00 Funded Date: July 20, 2023 

GPR:  $0.00 Additional Subsidization: $541,721.00  
 Estimated Savings: $850,121.00 

 



Oklahoma CWSRF Annual Report 2024 19 

   
 

 

Hugo Municipal Authority 

 

 

 

 

 

The Hugo Municipal Authority (Authority), located in Choctaw County, serves 2,357 sewer customers and 

2,601 water customers.  According to the 2020 U.S Census, the population was 5,166. 

The Authority has a manual-read water meter system or positive displacement meters that are, on average, 

approximately 20 years old. These meters have exceeded their life expectancy, which is contributing to their 

overall system water loss.  The Authority will utilize the proceeds to acquire and install approximately 2,377 

automatic meters, replace approximately 2,100-meter boxes and approximately 250 risers, setters, and lids 

and install Advanced Metering Infrastructure (AMI). AMI will allow portal access to users for the monitoring of 

usage, to recognize potential leaks, and to encourage conservative consumption practices. These steps will 

help to meet Oklahoma's Water for 2060 goals by focusing on water conservation and efficiency and 

reducing unintended flows to the wastewater plant.   

 

 

 

 

 

 

 

Hugo Municipal Authority 
 

ORF-23-0071-CW 

  
Binding Commitment    

Application Amount:   $1,276,941.23 Approved Date:  July 18, 2023 

Assistance Provided    

Loan Amount: $1,276,941.23 Funded Date: July 20, 2023 

GPR: WE $1,276,941.23 Additional Subsidization: $1,276,941.23  
 Estimated Savings: $1,968,641.23 

 



Oklahoma CWSRF Annual Report 2024 20 

   
 

 

Idabel Public Works Authority 

 

 

 

 

 

The Idabel Public Works Authority (Authority), located in McCurtain County, serves 2,300 sewer customers 

and 2,700 water customers.  According to the 2020 U.S Census, the population was 6,961.   

The Authority owns and operates a treatment plant that is comprised of bar screens, grit chambers, flow 

equalization and stormwater holding pond, primary and secondary clarifiers, aeration tanks and land 

application.  The present average daily flow is 1.2 MGD, and the receiving waterbody is Mud Creek which is 

listed on the 303(d) list for Macroinvertebrate Bio, Lead, and Zinc.  The Authority is not under any Consent 

Order or Notice of Violation. 

Multiple parts of the treatment plant are in bad condition or not functioning correctly including the bar 

screens, grit removal, clarifiers, sludge basins, equalization basins, and assorted valves. These issues 

decrease the flow the plant is able to process, especially during periods of high flows. These proceeds will be 

used for the planning and design of proposed improvements to make their WWTP more efficient and cost 

effective and provide capacity to address future growth. 

 

 

 

 

 

 

Idabel Public Works Authority 
 

ORF-23-0069-CW 

  
Binding Commitment    

Application Amount:   $870,700.00 Approved Date:  August 15, 2023 

Assistance Provided    

Loan Amount: $870,700.00 Funded Date: August 22, 2023 

GPR:  $0.00 Additional Subsidization: $870,700.00  
 Estimated Savings: $1,385,700.00 

 



Oklahoma CWSRF Annual Report 2024 21 

   
 

 

Jay Utilities Authority 

 

 

 

 

 

The Jay Utilities Authority (Authority), located in Delaware County, serves 813 sewer customers and 1,139 

water customers with an additional 80 commercial and industrial customers, as of 2023.  According to the 

2020 U.S Census, the population was 2,425. 

The Authority supplies water and gas to their customers. Their current metering system is a drive-by 

automatic meter reading (AMR) end-point system, that reads both the water and gas meters.  The meters are 

currently beyond their life expectancy and are experiencing failures. The Authority will utilize the proceeds to 

replace 1,785 water meters and 616 gas meters with AMI meters. These improvements will allow the 

Authority to recognize potential leaks, encourage conservation, reduce unintended flows to the WWTP, and 

help meet Oklahoma's Water for 2060 goals by focusing water conservation and efficiency. 

 

 

 

 

 

 

Jay Utilities Authority 
 

ORF-23-0173-CW 

  
Binding Commitment    

Application Amount:   $1,281,329.00 Approved Date:  July 18, 2023 

Assistance Provided    

Loan Amount: $1,281,329.00 Funded Date: July 20, 2023 

GPR: WE $1,281,329.00 Additional Subsidization: $1,281,329.00  
 Estimated Savings: $1,874,469.00 

 



Oklahoma CWSRF Annual Report 2024 22 

   
 

 

Jay Utilities Authority 

 

 

 

 

 

The Jay Utilities Authority (Authority), located in Delaware County, serves 813 sewer customers and 1,139 

water customers with an additional 80 commercial and industrial customers, as of 2023.  According to the 

2020 U.S Census, the population was 2,425. 

The Authority owns and operates wastewater treatment plant (WWTP) in which the current treatment process 

comprises of bar screens, grit chambers, flow equalization, sludge drying beds, sequencing batch reactors, 

and extended aeration. The present average daily flow is 0.9 MGD, and the receiving waterbody is Jay Creek 

to Muskrat Hollow Creek which is not on the 303(d) list. The Authority is not under a Consent Order or Notice 

of Violation from the DEQ. 

The Authority’s WWTP does not currently have a source of standby power and has been cited by the DEQ. 

The Authority will utilize the proceeds for the installation of a 400-kW generator that will be placed adjacent to 

the current plant control/electrical building on the north side of the shop area. This improvement will allow the 

Authority to maintain treatment requirements for discharge into Jay Creek and continue to provide 

uninterrupted service to customers if the power to the plant is disrupted. In addition, it will help protect water 

quality, prevent environmental pollution, and ensure compliance with environmental regulations. 

 

 

 

 

 

 

Jay Utilities Authority 
 

ORF-24-0054-CW 

  
Binding Commitment    

Application Amount:   $524,250.00 Approved Date:  December 19, 2023 

Assistance Provided    

Loan Amount: $524,250.00 Funded Date: December 19, 2023 

GPR:  $0.00 Additional Subsidization: $0.00  
 Estimated Savings: $125,100.00 

 



Oklahoma CWSRF Annual Report 2024 23 

   
 

 

Lawton Water Authority 

 

 

 

 

 

The Lawton Water Authority (Authority), located in Comanche County, serves 29,882 active water customers 
and 29,583 active sewer customers, as of 2022. In addition, it serves 342 active commercial and 1 active 
industrial water connection, as of 2021. According to the 2020 U.S. census, the population was 90,381. 

The Authority owns and operates a Wastewater Treatment Plant (WWTP) where the current treatment process 
is a liquid train process with trickling filters, nitrification basins, return activated sludge (RAS) pump station and 
UV disinfection. The average daily flow is 18 MGD and the receiving waterbody is Nine Mile Creek to East 
Cache Creek which is not on the 303(d) for impaired waterbodies. The Authority is under Notice of Violation 
from the DEQ. 

The city has faced increased Sanitary Sewer Overflows (SSO) and sewer backups causing frequent disruptions 
in the city’s wastewater collection system leading to a Notice of Violation from the DEQ and mounting repair 
costs. It has been identified that a system-wide rehabilitation/replacement program for the sewer collection 
system is a feasible approach to reducing operations and maintenance burdens. The city’s WWTP has been 
overburdened by the alum sludge from the Southeast Water Treatment Plant (SEWTP) due to non-operational 
equipment for thickening and conveying the sludge. It has been determined that a dewatering facility at the 
SEWTP will improve the efficiency of treatment by centralizing it to the location of production. This will reduce 
operational costs for sludge conveyance and replace the non-operational equipment. 

 

 

 

 

 

 

 

 

Lawton Water Authority 
 

ORF-24-0050-CW 

  
Binding Commitment    

Application Amount: $30,000,000 Approved Date: September 19, 2023 

Assistance Provided    

Loan Amount: $30,000,000 Funded Date: October 5, 2023 

GPR: $0.00 Additional Subsidization: $0.00  
 Estimated Savings: $9,941,500.00 

 



Oklahoma CWSRF Annual Report 2024 24 

   
 

 

Lawton Water Authority 

 

 

 

 

 

The Lawton Water Authority (Authority), located in Comanche County, serves 29,882 active water customers 

and 29,583 active sewer customers, as of 2022. In addition, it serves 342 active commercial and 1 active 

industrial water connection, as of 2021. According to the 2020 U.S. census, the population was 90,381. 

The Authority owns and operates a Wastewater Treatment Plant (WWTP) where the current treatment 

process is a liquid train process with trickling filters, nitrification basins, return activated sludge (RAS) pump 

station and UV disinfection. The average daily flow is 18 MGD and the receiving waterbody is Nine Mile 

Creek to East Cache Creek which is not on the 303(d) for impaired waterbodies. The Authority is not under 

any Consent Order or Notice of Violation from the DEQ. 

In recent years, the City has had increased system failures, including breaks, leaks and pressure loss 

resulting in decreased water reliability within its aging infrastructure. The Authority will use the proceeds to 

implement a system-wide rehabilitation and replacement program for the wastewater distribution system in 

order to reduce the frequency of sanitary sewer overflows and sewer backups. Lines that have high sewer 

backups or are made from obsolete materials are being prioritized. By strategically replacing or rehabilitating 

components, this comprehensive initiative will enhance system performance and reduce incidents that 

necessitate costly repairs. A deteriorating lift station will also be replaced to support improvements to the 

collection system. 

These planned modifications and enhancements will be carried out within existing easements and right-of-

way only. The improvements will either align with the current infrastructure or follow a parallel path within the 

same corridor, ensuring minimal disruption to the existing landscape and urban structure. The methods of 

construction will include 13,000 linear feet of cured-in-place pipe and 65,000 linear feet of pipe bursting for 

various sized lines. 

 

 

 

 

 

Lawton Water Authority 
 

ORF-24-0061-CW 

  
Binding Commitment    

Application Amount: $25,000,000.00 Approved Date: June 18, 2024 

Assistance Provided    

Loan Amount: $25,000,000.00 Funded Date:  June 27, 2024 

GPR: EE $23,500,000.00 Additional Subsidization: $0.00  
 Estimated Savings: $5,804,700.00 

 



Oklahoma CWSRF Annual Report 2024 25 

   
 

 

Minco Municipal Authority 

 

 

 

 

 

The Minco Municipal Authority (Authority) located in Grady County, serves 580 sewer customers and 720 

water customers, as of 2023.  According to the 2020 U.S Census the population was 1,500.  

The Authority owns and operates a wastewater treatment facility where the current treatment process is 

lagoons, sanitary sewer collection system and a public water system.  The present average daily flow is 

0.149 MGD, and the receiving waterbody is Buggy Creek which is listed on the 303(d) list for Enterococcus, 

Sulfate, and Total Dissolved Solids. The Authority is not under a Consent Order or Notice of Violation from 

the DEQ.  

The sanitary sewer collection system consists of lift stations, gravity mains, four lagoons, brick manholes, 

and vitrified clay pipe sewer lines. The Authority is currently being ordered by DEQ to upgrade the aging 

sanitary sewer system to meet requirements in Water Pollution Control Facility Construction Standards. The 

Authority will utilize the proceeds to perform geotechnical analysis, study, and reporting of the aging sanitary 

sewer system. These improvements would enhance the wastewater system functionality for the Authority and 

improve discharge to Buggy Creek. 

 

 

 

 

 

 

Minco Municipal Authority 
 

ORF-23-0091-CW 

  
Binding Commitment    

Application Amount:   $370,516.50 Approved Date:  August 15, 2023 

Assistance Provided    

Loan Amount: $370,516.50 Funded Date: August 22, 2023 

GPR:  $0.00 Additional Subsidization: $370,516.50  
 Estimated Savings: $598,716.50 

 



Oklahoma CWSRF Annual Report 2024 26 

   
 

 

Newcastle Public Works Authority 

 

 

 

 

 

The Newcastle Public Works Authority (Authority), located in McClain County, serves 2,077 sewer customers 

and 5,030 water customers.  According to the 2020 U.S Census the population was 10,984. 

The Authority owns and operates a Wastewater Treatment Facility (WWTF) that is an activated sludge facility 

with aeration. Wastewater gravity flows to the liftstation, then is pumped to two aeration basins which remove 

BOD and completes nitrification. The wastewater then flows to a clarifier which seperates the solids and clear 

water. The clear water is chlorinated, dechlorinated, and discharged. The solids are turned into sludge cake 

in dewatering beds, and then land applied.  The present average daily flow is 0.307 MGD, and the receiving 

waterbody is Canadian River which is listed on the 303(d) list for Enterococcus and pH.  The Authority is 

under Notice of Violation S-20615-24-1 from the DEQ for Exceeded Permit Limits of TSS and BOD5 and 

Consent Order 23-370 from the DEQ for exceeding Permit effluent limits of E. coli. 

The Authority's WWTF has several components in the system in need of repair or replacement and the 

capacity of the WWTF is insufficient for expected population growth in the near future.  An engineering study 

considered economic factors and noneconomic factors, including operation and maintenance, and found the 

best option to be construction of a new Aeromod WWTF. 

The proceeds will be used to construct a new WWTF at an adjacent site and abandon the existing facility.  

Forcemains will be constructed to transmit wastewater to the new site and from the new site to the new 

discharge point in the Canadian River.  The new WWTF will consist of a new headworks with screen/grit 

removal, influent lift station, package wastewater treatment plant, UV disinfection, sludge press, effluent lift 

station and cascade aeration.  Also included in the project are blowers, flow control / measurement, 

stormwater holding/return, an administration building and all other appurtenances required to complete the 

project.  This project will allow the Authority to expand their wastewater treatment and relocate their 

discharge point to meet water quality standards for their new permit requirements.  

 

 

 

 

Newcastle Public Works Authority 
 

ORF-20-0002-CW 

  
Binding Commitment    

Application Amount:   $51,819,143.58 Approved Date:  August 15, 2023 

Assistance Provided    

Loan Amount: $51,819,143.58 Funded Date: August 22, 2023 

GPR: EE $827,000.00 Additional Subsidization: $0.00  
 Estimated Savings: $22,038,700 

 



Oklahoma CWSRF Annual Report 2024 27 

   
 

 

Newcastle Public Works Authority 

 

 

 

 

 

The Newcastle Public Works Authority (Authority), located in McClain County serves 2,077 sewer customers 

and 5,030 water customers.  According to the 2020 U.S Census, the population was 10,984. 

The Authority has a system of dispositive meters that are near the end of their useful life at 12 years old 

which leads to not functioning properly, contributing to overall system inefficiency and increased unmetered 

water loss. The current meters are using drive-by read technology which is an innefficient system for the 

amount of customers.  These proceeds will be used to replace approximately 5,200 meters with automative 

metering analytic meters, about 750-meter boxes, and a cellular based automated metering analytics system. 

This project helps to meet Oklahoma’s Water for 2060 goals by focusing on water conservation and 

efficiency and reducing unintended flows to the wastewater treatment plant. 

 

 

 

 

 

 

Newcastle Public Works Authority 
 

ORF-24-0053-CW 

  
Binding Commitment    

Application Amount:   $3,300,000.00 Approved Date:  October 17, 2023 

Assistance Provided    

Loan Amount: $3,300,000.00 Funded Date: November 15, 2023 

GPR: WE $3,300,000.00 Additional Subsidization: $0.00  
 Estimated Savings: $393,200.00 

 



Oklahoma CWSRF Annual Report 2024 28 

   
 

 

Newkirk Municipal Authority 

 

 

 

 

 

The Newkirk Municipal Authority (Authority), located in Kay County, serves 1,025 water connections and 988 

sewer connections, as of 2023. According to the 2020 U.S. census, the population was 2,550. 

The Authority operates a publicly owned treatment works and sanitary sewer collection system. Sanitary 

sewer collection flows are conveyed to the number one lift station where it is pumped to the flow-through 

lagoon system. The average daily flow is 0.245 MGD and the receiving waterbody is Spring Creek which is 

not on the 303(d) for impaired waterbodies. The Authority is not currently under a Notice of Violation or 

Consent Order by the Department of Environmental Quality. 

The existing sanitary sewer lift station that serves the City of Newkirk does not satisfy OAC 252:656-7 and 

252:656-9-1 requirements. The current lift station only has one pump in service (no backup), no telemetry 

system to alert operators of a pump or power failure, and no onsite generator for emergency operation in the 

event of a power failure all of which contribute to the current lift station not being in conformance with OAC. 

The lagoons as constructed do not provide storage for seasonal storage and must have a continuous 

discharge to maintain adequate freeboard and operating depth. Existing valves on the lagoon system are 

difficult to operate and cause issues discharging wastewater. Land application agreements are currently in 

place but require landowners to own and operate pumping equipment.  

The proposed project involves rehabilitation of the existing lagoon dikes, replacement of the existing outlet 

boxes and piping, installation of new discharge measuring device, rehabilitation of the existing lift station, and 

land application system improvements. These improvements will reduce the frequency of sanitary sewer 

overflows, better accommodate seasonal discharge and land application requirements. 

 

 

 

 

 

Newkirk Municipal Authority 
 

ORF-24-0040-CW 

  
Binding Commitment    

Application Amount: $2,100,000.00 Approved Date: August 15, 2024 

Assistance Provided    

Loan Amount: $2,100,000.00 Funded Date: August 30, 2024   
Additional Subsidization: $0.00 

GPR: $0.00 Estimated Savings: $1,034,200.00 

 



Oklahoma CWSRF Annual Report 2024 29 

   
 

 

Norman Utilities Authority 

 

 

 

 

 

The Norman Utilities Authority (Authority), located in Cleveland County, serves 40,788 sewer customers and 

41,278 water customers as of 2023.  According to the 2020 U.S Census, the population was 128,026.  

The Authority owns and operates a Wastewater Treatment Plant that is an Activated Sludge processing 

system which consists of bar screens, grit chambers, stormwater holding pond, primary and final clarifiers, 

aeration.  The design average daily flow is 7.4 MGD, and the receiving waterbody is Canadian River which is 

listed on the 303(d) list for Enterococcus and pH.  The Authority is not under any Consent Order or Notice of 

Violation. 

The Authority Uses Indirect Potable Reuse to return treated water to Lake Thunderbird. Treated biosolids are 

used in land application. A study has previously been conducted to trace and reduce Emerging Contaminents 

through the treatment plant and eventually into Lake Thunderbird.   

Clean Water State Revolving Fund (CWSRF) Bipartisan Infrastructure Law (BIL) emerging contaminants 

grants for SFY 2024 will be used for this project. The proceeds will be utilized to conduct monitoring of 

Emerging Contaminants in solid streams leaving the WWTP and to evaluate commercially available 

treatment technologies for treatment of Emerging Contaminants in the solid streams based upon monitoring 

results and to develop an engineering report to identify and select technologies to be piloted to determine the 

best available technology for the proposed treatment of leachate.  

 

 

 

 

 

 

Norman Utilities Authority 
 

ORF-24-0044-CW 

  
Binding Commitment    

Application Amount:   $830,000.00 Approved Date:  October 17, 2023 

Assistance Provided    

Loan Amount: $830,000.00 Funded Date: October 30, 2023 

GPR:  $0.00 Additional Subsidization: $830,000.00  
 Estimated Savings: $1,141,980.24 

 



Oklahoma CWSRF Annual Report 2024 30 

   
 

 

Norman Utilites Authority 

 

 

 

 

 

The Norman Utilities Authority (Authority), located in Cleveland County, serves 40,788 sewer customers and 

41,278 water customers, as of 2023.  According to the 2020 U.S Census the population was 128,026.   

The Authority owns and operates a Wastewater Treatment Plant (WWTP) that is comprised of bar screens, 

grit chambers, stormwater holding pond, primary and final clarifiers, aeration tanks, land application, sludge 

thickeners, anaerobic digesters, mechanical dewatering units, and ultraviolet disenfection. The current 

average daily flow is 7.4 MGD, with a design peak daily flow of 16 MGD, and the receiving waterbody is 

Canadian River which is listed on the 303(d) list for Enterococcus and pH.  The Authority is under Notice of 

Violation for permit limits of Ammonia, Total Suspended Solids, E. coli, and Dissolved Oxygen. 

The current design peak daily flow is insufficient for future population growth, which is expected to be over 14 

MGD average daily flow by the year 2040. The Authority will use the proceeds to replace the current 

dewatering centrifuges, one of which is non-operational, with a new hydraulic drive centrifuge system. 

Additional improvements considered are to replace the existing blowers, renovate the existing admin 

building, construct a new storage building for the facility plus all the appurtenances to complete the project. 

The Authority is under a pre-award status for a congressional appropriation for an additional $5,000,000.00 

to fund the centrifuge replacement.  These upgrades will improve the effluent quality discharged to the 

Canadian River, replace non-functional equipment, and increase future capacity to accommodate projected 

population growth. 

 

 

 

 

 

 

 

Norman Utilities Authority 
 

ORF-24-0057-CW 

  
Binding Commitment    

Application Amount:   $5,000,000.00 Approved Date:  April 16, 2024 

Assistance Provided    

Loan Amount: $5,000,000.00 Funded Date: May 16, 2024 

GPR:  $0.00 Additional Subsidization: $0.00  
 Estimated Savings: $722,900.00 

 



Oklahoma CWSRF Annual Report 2024 31 

   
 

 

Oklahoma City Water Utilities Trust 

 

 

 

 

 

The Oklahoma City Water Utilities Trust (Trust), located in Oklahoma County, serves 224,319 sewer 

customers and 240,740 water customers, as of 2023.  According to the 2020 U.S Census, the population 

was 681,054. 

The Trust currently owns and operates four wastewater treatment plants (WWTP) within the City, with 

capacities of 80MGD at North Canadian WWTP, 15MGD at Deer Creek WWTP, 10MGD at Chisolm Creek 

WWTP and 6MGD at South Canadian WWTP. All the plants include an advanced treatment process with bar 

screens, grit removal, primary/secondary clarifiers, aeration and chlorination/ dechlorination. Some facilities 

include ultraviolet disinfection, and sequencing batch reactor. This loan will primarily fund enhancements to 

North Canadian WWTP. The average daily flow for North Canadian WWTP is 59.7 MGD and the receiving 

waterbody is North Canadian River, which is listed on the 303(d) list for Enterococcus and pH.  The Trust is 

not under any Consent Order or Notice of Violation from the DEQ. 

The Trust will utilize the proceeds for various improvement projects as part of their ongoing efforts to 

maintain and improve their infrastructure.  The Trust has several projects on their project list that will be 

funded with this loan: 

• Wastewater lift station number 36 improvements 

• Biosolids and odor control management at the Deer Creek WWTP 

• Aeration system improvements including electricals at the Deer Creek WWTP 

• Groundwater well improvements at the North Canadian WWTP 

• Disinfection and dechlorination systems including other improvements at North Canadian WWTP 
 

Through the previously appropriated sponsorship program, funding of $600,000 was provided to the Trust for 

decommissioning approximately 20 septic systems located in the Lake Overholser watershed and connecting 

those residences to the public wastewater system. This was done as part of a nonpoint source pollution 

mitigation effort. When the project was competitively bid, bids came in higher than the estimated cost, thus 

increasing the total project cost. Additional sponsorship funding of $1,325,500 was provided in addition to the 

loan amount through this agreement.  

Lake Overholser is listed on the 303(d) list for turbidity and sulfates and streams within the watershed are 

listed for dissolved oxygen. These listings are likely related to excess nutrients in the watershed. Failing 

septic systems are generally a source of nutrients in watersheds. Connection to the publicly owned treatment 

works will prevent further degradation of the waterbodies in the area caused by failing septic systems. The 

non-point source project is part of a pilot program for OWRB’s Clean Water State Revolving Fund (CWSRF) 

program designated as the Sponsorship Program. The program is designed to address a water quality issue 

or initiative which must be approved under the state’s Nonpoint Source Management Plan (NPSMP). The 

Sponsorship model allows for a reduced interest rate when an applicant ‘sponsors’ a nonpoint source project 

by pairing with a traditional or non-traditional CWSRF loan project.  

 

Oklahoma City Water Utilities Trust 
 

ORF-22-0002-CW 

  
Binding Commitment    

Application Amount:   $54,788,500.00 Approved Date:  September 19, 2023 

Assistance Provided    

Loan Amount: $53,463,000.00 Funded Date: October 24, 2023 

Sponsorship Amount:  $1,325,5000.00 Additional Subsidization: $0.00  
 Estimated Savings: $13,976,200.00 

 



Oklahoma CWSRF Annual Report 2024 32 

   
 

 

Oklahoma City Water Utilites Trust 

 

  

 

 

 

The Oklahoma City Water Utilities Trust (Trust), located in Oklahoma County, serves 224,319 sewer 

customers and 240,740 water customers, as of 2023.  According to the 2020 U.S Census, the population 

was 681,054.   

The Trust currently owns and operates four wastewater treatment plants (WWTP) within the City, with 

capacities of 80MGD at North Canadian WWTP, 15MGD at Deer Creek WWTP, 10MGD at Chisolm Creek 

WWTP and 6MGD at South Canadian WWTP. All the plants include an advanced treatment process with 

bar screens, grit removal, primary/secondary clarifiers, aeration and chlorination/dechlorination. Some 

facilities include ultraviolet disinfection, and sequencing batch reactor. The Trust is not under any Consent 

Order or Notice of Violation from the DEQ. 

The Trust’s WWTPs provide wastewater treatment for 1.4 million residents of central Oklahoma. The plants 

are conventional activated sludge, treating over a combined 24 billion gallons per year at four plants. 

Approximately 100,000 wet tons of biosolids are dewatered and lime stabilized to Class B Biosolids which 

then are disposed of through land application. 100% of the biosolids produced are land applied across a 

land base of over 11,000 acres spread over 3 counties in central Oklahoma providing a significant benefit to 

our agricultural community. The Trust is currently studying the impact of per-and polyfluoroalkyl (PFAS) on 

both the liquid stream and biosolids. To further develop planning, the trust needs to better evaluate the 

presence of PFAS and magnitude of impact at each of the four WWTPs and their respective collection 

system basins. 

Clean Water State Revolving Fund (CWSRF) Bipartisan Infrastructure Law (BIL) emerging contaminants 

grants for SFY 2024 will be used for these projects. The proceeds will be utilized to conduct baseline PFAS 

monitoring of liquid and solid streams entering and leaving the WWTPs, including reclaimed water 

distribution for the purpose of characterization of discharge, to evaluate commercially available treatment 

technologies for treatment of PFAS in liquid and solid streams based upon monitoring result levels and to 

develop an engineering report to identify and select technologies to be piloted at each of the WWTPs to 

determine the best available technology for either liquid stream or solid stream specific to each of the four 

treatment plants.  

 

 

 

 

Oklahoma City Water Utilities Trust 

 

ORF-24-0055-CW 

  
Binding Commitment    

Application Amount:   $370,000.00 Approved Date:  November 30, 2023 

Assistance Provided         

Loan Amount: $370,000.00 Funded Date: February 13, 2024 

GPR: $0.00 Additional Subsidization: $370,000.00  
 Estimated Savings: $493,600.00 

 



Oklahoma CWSRF Annual Report 2024 33 

   
 

 

Oklahoma Conservation Commission 

 

 

 

 

 

The Oklahoma Conservation Commission (Commission), located in Oklahoma County, does not serve any 

water or sewer connections.  

The Commission has identified several septic systems across the state that have issues with discharge of 

sewage to the surface or have been inundated by flood waters.  These systems have been identified as a 

nonpoint source contaminant and water quality concern. The purpose of the project is to replace the current 

septic systems with aerobic systems or to remove the septic system and connect to a public wastewater 

treatment system when feasible. 

 

 

 

 

 

 

Oklahoma Conservation Commission 

 

ORF-24-0014-CW 

  
Binding Commitment    

Application Amount:   $300,000.00 Approved Date:  August 15, 2023 

Assistance Provided         

Loan Amount: $300,000.00 Funded Date: October 10, 2024 

GPR: $0.00 Additional Subsidization: $300,000.00  
 Estimated Savings: $496,100.00 

 



Oklahoma CWSRF Annual Report 2024 34 

   
 

 

 

 

 

 

 

 

The Pawhuska Public Works Authority (Authority), located in Osage County, serves 3,000 sewer customers 

and 3,800 water customers, as of 2023.  According to the 2020 U.S Census, the population was 2,984.   

The Authority currently owns and operates a wastewater treatment facility where the current treatment 

process is aerated lagoons.  The average daily flow is 0.38 MGD and the receiving waterbody is Bird Creek 

which is not listed on the 303(d) list for impaired waterbodies. The Authority is not under any Consent Order 

or Notice of Violation from the DEQ. 

The Authority also maintains a collection system where the 8th street lift station was nearing the end of its 

useful life and experiencing pump and maintenance issues, especially during wet weather flows. The 

Authority will utilize the CWSRF proceeds to rehabilitate the lift station by replacing pumps, pipe, controls, 

and adding a backup power supply. These improvements will address inflow and infiltration into the sewer 

collection system thereby reducing unintended flows to the wastewater treatment facility and preventing 

unpermitted discharges from wet weather.  

 

 

 

 

 

 

 

Pawhuska Public Works Authority  

 

ORF-24-0045-CW 

  
Binding Commitment    

Application Amount:   $580,000.00 Approved Date:  July 18, 2023 

Assistance Provided         

Loan Amount: $580,000.00 Funded Date: July 20, 2023 

GPR: $0.00 Additional Subsidization: $580,000.00  
 Estimated Savings: $903,100.00 

 



Oklahoma CWSRF Annual Report 2024 35 

   
 

 

Pawnee Public Works Authority 

 

 

 

 

 

The Pawnee Public Works Authority (Authority), located in Pawnee County, serves 1,000 sewer customers 

and 1,250 water customers.  According to the 2020 U.S Census, the population was 1,936.  

The Authority owns and operates a Wastewater Treatment Plant (WWTP) that utilizes an extended aeration 

process comprised of bar screens, grit chambers, flow equalization, stormwater holding pond, sequencing 

bath reactors, aerobic digestors, mechanical dewatering, and ultraviolet disinfection. The design average 

daily flow is 0.5 MGD, and the receiving waterbody is Black Bear Creek which is listed on the 303(d) list for 

Enterococcus, E. Coli, Turbidity, and Macroinvertebrate Biology.  The Authority is not currently under a DEQ 

Consent Order for the wastewater system. 

The WWTP is aging causing critical components of the system to fail as well as some site erosion causing 

hill slippage which is endangering components of the treatment basins. The Authority will utilize the 

proceeds to construct a retaining wall to address hill slippage, installation of two submersible pumps for the 

lift station, installation of a motive pump, sludge pumps, blowers, air piping and a sludge hopper tank plus all 

appurtenances required to complete the project. 

This project will address critical issues in the functioning of the WWTP which will extend the service life of 

the plant and enhance the quality of the effluent, thus improving water quality in Black Bear Creek for the 

citizens in and near Pawnee. 

 

 

 

 

 

 

 

Pawnee Public Works Authority  

 

ORF-24-0007-CW 

  
Binding Commitment    

Application Amount:   $1,575,000.00 Approved Date:  August 15, 2023 

Assistance Provided         

Loan Amount: $1,575,000.00 Funded Date: August 30, 2023 

GPR: $0.00 Additional Subsidization: $0.00  
 Estimated Savings: $419,900.00 

 



Oklahoma CWSRF Annual Report 2024 36 

   
 

 

Porter Public Works Authority 

 

 

 

 

 

The Porter Public Works Authority (Authority), located in Wagoner County serves 240 sewer customers and 

750 water customers.  According to the 2020 U.S Census, the population was 561.   

The Authority owns and operates a Wastewater Treatment Facility (WWTF) where the current treatment 

process utilizes bar screens, flow equalization, an oxidation ditch, clarifiers, and  UV disinfection.  The 

design average daily flow is 0.08 MGD, and the receiving waterbody is an unnamed Tributary of the 

Verdigirs River which is not listed on the 303(d) list for impairments.  The Authority is under consent order 

from the DEQ for discharge with exceedances of BOD5 concentrations and loading. 

The WWTF is aging, which has resulted in deficiencies in need of rehabilitation and/or replacement. 

Deficiencies include an inoperable disinfection system, inadequate flow equalization resulting in only 

partially treated effluent discharging during high flow events, lack of grit removal, insufficient aeration, and 

inadequate bar screens. 

The proposed project is to construct a new disinfection facility to address the currently inoperable system, 

construct a wet weather lift station to address flow equalization issues, and make improvements to the 

oxidation ditch, including brush aerators and improved screening, to further improve treatability of the 

influent. These improvements should address the violations in the consent order. The project cost estimate 

was $2,594,044.75. Funding will be provided through $1,000,000 of CWSRF Loan Forgiveness funds, along 

with $563,044.75 of CDBG grant funds, $204,000 of IHS funding, and $827,000 of EPA Community Grant 

funds. This project provides additional water quality infrastructure to address disinfection and aeration for 

residents and businesses in and near the authority. 

 

 

 

 

 

 

 

 

Porter Public Works Authority  

 

ORF-22-0018-CW 

  
Binding Commitment    

Application Amount:   $1,000,000.00 Approved Date:  July 18, 2023 

Assistance Provided         

Loan Amount: $1,000,000.00 Funded Date: July 20, 2023 

GPR: $0.00 Additional Subsidization: $1,000,000.00  
 Estimated Savings: $1,547,500.00 

 



Oklahoma CWSRF Annual Report 2024 37 

   
 

 

Seminole Municipal Authority 

 

 

 

 

 

The Seminole Municipal Authority (Authority), located in Seminole County, serves 3,496 sewer customers 

and 3,496 water customers, as of 2023. According to the 2020 U.S Census the population was 7,146.  

The Authority owns and operates a wastewater treatment facility (WWTF) where the current treatment 

process is a trickling filter. The present average daily flow is .938 MGD, and the receiving waterbody is 

Wewoka Creek which is listed on the 303(d) list for Cadmium.  The Authority is under a Consent Order 17-

200 for unpermitted discharges from the wastewater collection system from the DEQ. 

The Authority also operates a wastewater collection system that is experiencing significant inflow and 

infiltration (I/I) into their system, causing bypass of untreated wastewater from manhole to linework. These 

conditions have resulted in a Consent Order from DEQ. To resolve this, the Authority is seeking to identify 

areas needing improvement in their sanitary sewer system by conducting a sanitary sewer evaluation 

survey (SSES). The Authority will utilize the proceeds to conduct an SSES which would include flow 

monitoring, smoke testing, and CCTV of the existing system. Improvements to the collection system would 

reduce or eliminate bypasses and reduce unintended flows to the WWTF. 

 

 

 

 

 

 

 

 

 

Seminole Municipal Authority  

 

ORF-23-0145-CW 

  
Binding Commitment    

Application Amount:   $439,076.00 Approved Date:  August 15, 2023 

Assistance Provided         

Loan Amount: $439,076.00 Funded Date: May 31, 2024 

GPR: $439,076.00 Additional Subsidization: $439,076.00  
 Estimated Savings: $687,800.00 

 



Oklahoma CWSRF Annual Report 2024 38 

   
 

 

Sperry Utility Services Authority 

 

 

 

 

 

The Sperry Utility Services Authority (Authority), located in Tulsa County, serves 485 sewer customers and 

645 water customers, as of 2023. According to the 2020 U.S Census, the population was 1,115.  

The Authority owns and operates a wastewater treatment facility where the current treatment process is a 

single aerated lagoon and redundant chlorination/de-chlorination basins.  The present average daily flow is 

0.12 MGD, and the receiving waterbody is Hominy Creek which is listed on the 303(d) list for Enterococcus.  

The Authority is under Consent Order 23-080 from the DEQ for exceeding permit limits for E. coil in 2019, 

2020, 2021, 2022, and 2023 and a Notice of Violation for exceeding permit limits for BOD₅ in 2022 and 

2023. 

The Authority also operates a wastewater collection system that consist of 8-inch interceptors composed of 

clay pipe, two transfer lift stations, and a 6-inch and 8-inch force mains. The system depth has caused 

subsurface water to remain submerged on a continuous basis and presumed to be the main cause of 

experiencing inflow and infiltration (I/I) issues. To identify the areas requiring attention, the Authority will 

utilize the proceeds to conduct a sewer system evaluation study (SSES) and an engineering report outlining 

the proposed corrections. These improvements to the collection system would reduce or eliminate 

bypasses, reduce unintended flows to the wastewater treatment plant, and bring the system into permit 

compliance. 

 

 

 

 

 

 

 

Sperry Utility Services Authority  

 

ORF-23-0077-CW 

  
Binding Commitment    

Application Amount:   $302,500.00 Approved Date:  August 15, 2023 

Assistance Provided         

Loan Amount: $302,500.00 Funded Date: August 22, 2023 

GPR: $302,500.00 Additional Subsidization: $302,500.00  
 Estimated Savings: $476,300.00 

 



Oklahoma CWSRF Annual Report 2024 39 

   
 

 

Stigler Municipal Improvements Authority 

 

 

 

 

 

 

 

The Stigler Municipal Improvements Authority (Authority), located in Haskell, serves 1,231 water 

connections and 1,174 sewer connections. According to the 2020 U.S. census data, the population was 

2,703.  

The Authority owns and operates a secondary mechanical Wastewater Treatment Plant (WWTP). The 

average daily flow is 0.263 MGD and the receiving waterbody is Canadian River which is not currently on 

the 303(d) list for impairments. The Authority is not under a Consent Order or a Notice of Violation. 

The Authority has been experiencing inflow and infiltration (I/I) in their collection system.  To identify the 

areas requiring attention, the Authority is seeking to conduct a sanitary sewer evaluation study (SSES), 

followed by an engineering review of the study, an engineering report outlining the proposed correction(s), 

and all other expenses required to complete the study. Improvements to the collection system would reduce 

or eliminate bypasses and reduce unintended flows to the wastewater treatment plant. 

 

 

 

 

 

 

 

 

 

Stigler Municipal Improvements Authority  

 

ORF-23-0064-CW 

  
Binding Commitment    

Application Amount:   $417,230.00 Approved Date:  August 15, 2023 

Assistance Provided         

Loan Amount: $417,230.00 Funded Date: August 22, 2023 

GPR: $417,230.00 Additional Subsidization: $417,230.00  
 Estimated Savings: $676,830.00 

 



Oklahoma CWSRF Annual Report 2024 40 

   
 

 

Tulsa’s Port of Catossa Facilities Authority 

 

 

 

 

 

Tulsa's Port of Catoosa Facilities Authority (Authority) is located in Rogers County. The Authority works in 

conjunction with the Inola Public Works Authority (PWA), which serves 657 sewer customers and 666 water 

customers.  According to the 2020 U.S Census, the population of Inola was 1890.  

Inola PWA owns and operates a mechanical aerated lagoon facility.  The design average daily flow is .18 

MGD, and the receiving waterbody is the Verdigris River which is not listed on the 303(d) list for impaired 

waterbodies.  The Authority is not currently under any consent order from the DEQ. 

Inola PWA’s lagoon facility takes municipal influent streams from the town of Inola and the Authority. The 

Authority is proposing to build a Wastewater Treatment Plant (WWTP) to replace the lagoon system, with 